HIROZ20.

Instruction Manual
EREREAE

KIDFIYMIE AV RVEZA L FV  AN—FVEEFhTVEE A,

1/12 SCALE R/C MOTOR-DRIVE 4WD RACING CAR

=P

*Tires, pinion gear and spar gear are not included in this kit.

W B ENCD T CORABEREE T JCBFEAICE),
ELSBEVZZV IS, [R2D7HICDTHTIT
SV ETRICD T BFTALEE,

B COFBAEI. KUICHFTIFEL TR,

¥ HMARDED, FEEMEREER TR HEN HE
_d-O

B Before assembly, make sure to completely read this
instruction manual. In particular, make sure to read
the "Follow these rules to ensure safety" section
before operating the unit.

B Keep this instruction manual in a handy, safe place.

% In order to make improvements to this product,
specifications may be altered without prior notice.

https://www.hirobo.com

T4 ZHITFT—%4 Technical Data

@4 E Length 327mm
@212 Width 170mm
@K1 )L X—Z Wheel base 200mm

| 31555 Sold separately |

@ E—4— 540 M XE—%—

@/N\NyT)— 1YL XYRINYy T —

@G 2ch 19 —R (I=H—R{L4%) +1ESC RUSZEH
[ iy

@64y F EZF L F Y XN—F Y

@) A1)l #50000/11%

@ZH

@motor 540 size motor

@ 1S sized LiPo Battery

@Radio 2-ch & 1 servo(mini-servo specification) +1 ESC, Receiver
@Tire

@64P-pinion gear, spur gear

@Silicon Oil #50000

@Paints

HIRO30 UIMIed ©2022
MADE IN JAPAN No.20331



H R
Table of Contents

1. $ATEIAD BHNCAT BEALTEU e 1
o VA N5 L2 (A /=0t 217 F O 6
o = TPt 7

1. Read before assemb|y ........................................... 1
*Necessary items not included in this Kit .-+ 6
2. Assemb|y ................................................................ 7

1. AL 2RO BFIICHT HERALFFEL
Read before assembly

ML ZIBD DRTICRED-DHICLT
HFIEEL,

For safety reasons, observe the following
precautions before assembly.

O, bR B AR BE PV ZE HYHBE)TEET,

TENIBHENNZZ 72O, FEITRN C ORI A E A Rt ETX
{BFRALTIZE Y,

FEAT LOIEEFIE, REORET) EITHELRE R THICTHREO S 2
ELLL BRIV VR F =% FoTEITEZE D L) BAVW-LE
To

[Ty RNET T FIVHEE] OFERIZOWT
WO RO [ RN r 7 FVRE OBHESEEL T
T;_O

B AURE L E X0, BT EGEOEAL

TR O TR AR XV b 0,

Q sy o2 BHRE L2k J10, RIS Ko TR E AR
R | O TTRE DD B b O

MR AT D ZRNT L EE v,

() BN ORN, BE A2 T F Y AT A RS T,

1. AL AN R A BRCRA T, B8 L2 DRl [ UL 7T M A B i
LT BRI A TLIEE

2. MSLAHNZ, WO - WE % B0 {728\, 23y 7 EO %I,

E D2 R EFIZOWTIIIG LR E 50 H— O E - NE
WH o7 E121E. BT T2, HIROBO.comd Bl &bH
R=TPB AN TTHFE L 2S00,

Thank you very much for purchasing a Hirobo product. In order to
be able to use this product safely, please read this manual before
operating. Please operate the unit safely observing all rules and
manners after having fully understood the operate precautions,
the unit’s capabilities, and the best way to operate it.

The meaning of symbols and signal words
The meaning of symbols and signal words at the head of
cautionary notes are as explained below. Even comments marked

with | A CAUTION | may result in serious harm depending on the
circumstances.

Mishandling due to failure to
follow these instructions may
result in severe injury or death.

A\ WARNING

Mishandling due to failure to
follow these instructions may
result in serious harm.

A\ CAUTION

Do not attempt under any
circumstances.

® FoRBIDDEN

(NOTE) : Implies important information regarding this productis
assembly, operation, or maintenance.

1. Before assembly, read the instruction manual thoroughly
familiarizing yourself with the unitis structure and assembly
procedures.

2.Before assembly, check the quantity of parts and their
descriptions. After the packaging has been opened, parts
cannot be exchanged or returned. If there are any missing or
defective parts, please contact us by email using the Inquiries
page on HIROBO.com.




ERBRHRIERORL(ICOVT

For the safe operation of radio controlled models

A\ E% WARNING

EITOHIIC

Before a operate

1. TTREZRBRD . FEATH AT A IER LTS,
@ NATIALE & UL, FEWEO R A ETET )50
BT i s v,
2. FIAORNAZZRBLTLZE N,
@ EA, WOL &, ROHEIIETSERWTLES Y,
@ ALV CIEIT SN TL 280,
@ K. FW R EDI L TIRET SR NTLZE W,
@ EIE, B B EOI L TIIEITSERWT LS,
@ F U B BOEGIRGERE T ST AWV A RIIET S 2WnWT 7S

Vo
3. RDEH N F7UFRIE T TUEEIT SRR LTS v,
& it

@ EFF ITIRFON,

@ FEILTVLEE, RADR, BroTV DR,

@ EMOEE, ZOMOBEHTIER R EBENTE RV A,

@ LEBOFHR, MADHEM ) 155, HO0 LA B H-
TWABADPLRETREZZT THHIRD TSV,

4 EFHLUTHERAL Z2WTLEE N,

@ HEISESZVIEERI TE LT 280,

@ FEHEFATRENT LWL, LT EOHEFTHEHALTLZS v,
5. EHALLRETIILOTZZ 8V,

@ BEFT . ERARVEERALTLES N,

@ FA0 MBS BT VHDIE, FIZDTF RN T L7230,

@ FVEIL BETORIICHDRTZE 0,

@ ETREDD, LT HAEBHL TS,

@ ERIBICMDGEEIL, LEITEUTRELZ LTS,

6. FIAN=RL U FEQTEITAIILTLZE v,

@ ETTHRNA., T, BiFSEICHWATEESIINLThHD T

ERRERRLTL 28,
7. BEOERAE L TLZE 0,

@ GETHANC, SERICIBER 2T S L IEF B 55720
F AT EDORRER BT A0 HERRL T2 80,

@ TEEGOMEFE, KOEEHORV, T v bORIREE, S50
1B, BUTIREE, 2 OMETICHEY RIZTETOEINCEEN 4
WHRERRLTL 28,

@ EGERBOBFELE(EMOE)NI T PRERL TS0,

@ 1B5 L8, OB EI L. FBHE O RICHE-TL
7w, HAEICRREREIN T2 WAL, BE RIFIRGEEICTE
BETR-TLEE N,

@ ETHNS, BTETDOR TP L ATHZRW, FEEENOR
AT IR, EERF Ny 7)) =R BTNy 7Y — G IR
ENTVDL D E LTS,

8. MIEE A LT 280,

@ RIHE, OO R—hyus GBS Cns, fIERmHLUI O
LORFHL ZRWTLZS FHIR I DIOIFERK &2 L8N 0B ) £
D

9. B4 —%[AIZ\WT, FEOBRIEFEEHE L TLZE 0,

@ T 5 —%ETHIC, ZEOBIMEFEARE L7230,

@ RER T MBIETAETIIE—F — 2 E SN T SN,

@ BWOBXICEEDVHAONLLALE Y —FAISHRNTZE N,

1. Clear as much debris from designated areas, race tracks, and other

spacious areas as possible.
@ Clear away pebbles, glass, nails, wire, rope, floating objects, or other
trash from the field.

. Consider the circumstances of the surrounding area.

@ Do not operate in strong winds, rain, or at night.

@ Do not operate in a crowded area.

@ Do not operate near homes, schools, or hospitals.

@ Do not operate near roads, railways, or power lines.

@ Do not operate near another radio controlled unit that uses the same
frequency.

3. This unit must not be operated by:

@ Children.

@ Menstruating or pregnant women.

@ Tired, sick, or inebriated individuals.

@ Individuals under the influence of drugs or for some other reason
incapable of operating the unit normally.

@ Beginners or individuals operating a borrowed unit should proceed
only after having received safety instructions from someone familiar
with the model.

4. Do not use the unit improperly.

@ Do not perform any remodeling or configuration unsuitable for the
unit’s functions.

@ Make sure to use within the range of the limitations indicated for the
unit.

5. Wear appropriate clothing.

@ Wear a long-sleeve top and trousers.

@ Do not wear jewelry or objects that may get easily entangled.

@ Long hair should be bound to shoulder length.

@ Wear shoes for solid footing.

@ Wear gloves should it become necessary to touch hot components.

6. Put away screwdrivers, wrenches, or other tools.

@ Before operating, check that any tools used in the assembly,
installation, or maintenance of the unit have been put away.

7. Inspect each part.

@ Before operating, check for any damaged parts and make sure that
the unit operates normally with all its functions in order.

@ Adjust the positioning of moveable parts and check that all nuts and
bolts are fastened, that there are no damaged or improperly installed
parts, and that there are no abnormalities that would adversely affect
the operate of the unit.

@ Check that the power supply voltage (charge of the batteries) in the
remote control is sufficient.

@ The exchange or repair of damaged parts should be performed
according to the instruction manual. In the event that the desired
operation is not described in the manual, ask for repair service at the
store from where you purchased the product.

@ Before operating, make sure that there are no loose screws, that all
specified locations are properly lubricated with grease or oil, and that
the transmitter battery and running battery are properly charged.

8. Use genuine parts.

@ To reduce the risk of accidents and injuries, do not use parts other
than those shown in this instruction manual or in Hirobo catalogs.

9. With the motor off, practice how to operate each part.

@ Before starting the motor, practice how to operate each part.

@ Do not start the motor before having acquired sufficient handling skill.

@ Do not start the motor in the event that any abnormalities are noticed
in the movement of the mechanisms.




A\ Z% WARNING

EITHIE

While in operate

1. SRR S TIRE L 7\ T 28 v,

@ EHRATID B RATZD L7 BB TR L 20T 7280,

@ HFEHIL HDRL T VO TE TICHEELTLEE VY,

2. RO AN, BIAAL Y FE2 > Oy 71) = 2B LTS,

@ FEOHIBEB IO BEROMELTLI) L X,

@ HENBIOMNMELRTD X,

@ FEOHFAE o720 B TR IRB A BEL L &,

@ TOMEBRIFRINLEX,

3. BIFAA Yy F e ANDL EXE RO EIEF L TLIZE Y,

@ FPICA T, BEDS R O SRR LT IE S,

@ Lo EER I EERFELTLZE v,

@ EEBROET VT = HBELVOPIEEL T 2S00,

4. BEREROBEND D) FTOTHERFICFRWE AN RN TLIZSN,
5. ETIIWE N E v =R F o TBEEL L2,

@ —EISEER I OB, W L IR OB L, B £ 0 IR
Do, BhhFioBEE ) 30T, #YIREEZRS &
LTS,

@ BHEL TR L EIE HENHURIZE DD RNTLZE N,

@ RAOF w2 o7z E9T% LT 28 M2 4TI b da il
RERIZOLDN) T,

6. EITHBIE, B—F —RAY—Fay O —F — 13 Eklc > TBY 3,

KEGBFIED 728 F — 7 — R A — R a2y ha—F — |2 filth e\ KA IZ LT

{72&,

1. Do not operate in an awkward posture.

@ Do not operate seated or lying down.

@ Because slopes are slippery, exercise caution so as to not loose your
footing.

2. Turn the power off and remove the battery in the following cases.

@ When adjusting the R/C model or the transmitter.

@ When replacing accessories or parts.

@ When the body of the unit is out of alignment or when abnormal
noises or vibrations occur.

@ Whenever some kind of danger is anticipated.

3. When turning the power on, observe the following cautions.

@ Check that there are no people, animals, or obstructions in the
surrounding area.

@ Hold the unit securely.

@ Check if the transmitter model data is correct.

4. To reduce the risk of injury, do not insert hands or objects in rotating
parts.
5. Enjoy the operate while observing safety rules and manners.

@ Fatigue brought upon by continuous operation for long periods at a
time may result in impaired judgment or accidents. Be sure to take
sufficient rests.

@ When operating, do not get too close to the unit.

@ Operate the unit within the limits of your ability. Operating the unit
improperly increases the risk of accidents or injury.

6. The motor and speed controller become extremely hot immediately after

operate. To avoid burns, do not touch them.

ETERIE

After operating

L EERCERE L7280,
@ TIIETDEBREIT R, AT OWSBRLWHED HIUTLT HiE
LTL7EE
@ M LT KIS T QLI E R TS,
@ ERMARETALEIE NNy T —EBALL T2 80,
@ FEHRTEBE O HL, BT IAE S TLAEE
2. SHLALRELTLZE W,
@ EERLIZGTC RO F O ETAITRE L TR,
3 BHIL, BE TOUGEIHITHFEL T2 &,
@ BHOMBOLVERHEATHEEZ R o TWanhMEE 75 L,
TR AR R L 0\ 721 ) T L HIR BEROFEHR &2 ) 9,
@ BEL HEETLEEIE Ny T —FREIFLTLZE N,
& H MEEFT D 555103 BEIL OIS RE L TLEZS3 v, &
DYia Thanld, R OMIERB 2 LA LT ZE v,
@ FEROF IR O TR L RROMREAE FHITE %5
BB HHY ETOTITRDIRNTLES W,
@ AP ERE L, BRI ERE 720, iz Lod ) L% L

1. Conduct a thorough inspection.
@ Immediately inspect each part and retighten or replace any screws that
may have become loose or fallen out.
@ Wipe away any oil, dirt, or water.
@ If storing for an extended period of time, remove the battery.
@ Lubricate or replace parts according to the instruction manual.
2. Store the unit properly.
@ Store in a dry place out of the reach of children.
3. Inquire about repairs at the store from where you purchased the product.
@ Individuals lacking proper knowledge or tools necessary for repairs
may not only impair the performance of the unit but may also increase
the risk of accidents or injury.
@ Remove the battery before performing any repairs or adjustments.
@ Repair all damaged parts before storage. Make sure to use only
designated, genuine parts.
@ Do not perform any remodeling or reconfiguration of the unit’s body or

peripheral equipment. Doing so may impair the unit’s performance.

TLIZE N, @ When storing or transporting the unit, secure it firmly so as to prevent
damage or injury.
REGA Storage area

. HEHICOH 72 HHT. T2 22 5587 (HP9%E) 12 HE
éb)o
PGB DL WHETHRE L T2 80w,

2N T = DAY I — R A= RO O —F — 282 F TR Z IR
BLRWTLZE,

L7Zwnwel72

1. Do not store in an area exposed to direct sunlight or where temperatures
may rise (i.e. in a car). Instead, store it in a shaded, well ventilated area.
2. Do not store the unit with the battery connector connected to the speed

controller.




BEFEBEOELICDOWVT

For the safe operation of electric models

A\ E% WARNING

CERDRE]IC

Before using the unit

O #ER. Bl Ny 7Y —, TR, RS EZGIR T HOF O
ETHDITHBEL T LEE W,
Sho T SE/20), Bz 20720 NS LEmE i) §5
E T ARAFEWEIZ LA ETZITLTRESHY T35

© AETIELLMITLUIOGE, PEEEITH TS,
KE. 7 B OBER F AUED SR DR RIC Y T3,

© % Ny 7 — BEE. BEEERO LD REFTIRE L 2\ T]
723,
CD &) BT RE T 5 LETERHE, 2 ORI E D KF T 7
DERERYET,
“40CLLEICR2 BN EZ A -I0CLIT IR AFENET A,
CEEHELEHHET A,
GRELIREL IS DSENWEZ S,
TIKIFRFER N BT 5L A,

O 7uRBEROEILE RS D7\
Ao CTLAHLEIY PO ASTE LR, ZHERHZED R 2
nE

O KDL BB TITEFT SRV TL S,
1. KR DH 5 5T
B5HS - Bt AT b T E Ao SENEBIZEI LKA S L35
BIfELCEEEL D MO ERICZ) 55
2. B BB DI
BEWORELENEIVEELZD . T ORRPEEOMEIZ L) HZ2L
T E AR WIBOERIZ ) 55
CEE AR - SR 0UEL
RFEoml SERE
BN wEZS
LU=V LRI BEDOEZTWAEC S
L YR, BB, BRFIDOS N EZ A
CIR72EY g, 1]

© UM BT % B GEIT ST SV BEAIRELT
HbE L £ 9%
KEFFRAM, FM, PCM R 7% EASE ST EREATE U
AIXRELETS
O @S, FRERICEERICERINTVEE—F—, o FY,
AE—=Ray =5 —|ZEfEN 72 TL 2 &,
BRI o TV AT FLET,

0 N N L AW

® Never leave equipment such as the transmitter, dry battery, battery, charger or
model unit in a location that can be accessed by the inquisitive hands of infants
or children. They can accidentally activate operation, or put the battery or small
parts in their mouth; any of such actions could result in injury or damage caused
by chemical substance.

®Never disassemble or attempt to modify anything other that what is specified
by this manual. Doing so could cause electric shock, an injury, equipment
breakdown or a subsequent fire.

®Never store the transmitter, battery, charger, or model unit in the following

places. Storing such equipment in these places could cause shape distortion,
breakdown and subsequent injury or fire as a direct result of equipment
breakdown.

- Hot places that exceed 40 °C or cold places that fall below -10 °C

- Places exposed to direct sunlight

- Places with high humidity, vibration, or lots of dust

- Places with moisture or steam or where exposed to a source of heat

© Always check the radio batteries.
With weak dry batteries, transmission and areception of the radio fall off.
Models may become out of control under such condition, which may cause
serious accidents.

® Never operate this product in the following places.

1. Places where there is moisture
This product does not have any protection against grit or water. If grit (sand
dirt, etc.) or water were to penetrate the inner part of the unit, it would cause
faulty operation, a crash or breakdown.

2. Close to high voltage lines or communications installations
This will cause a crash due to signal interference, if a crash occurs due to
breakdown of the unit or transmitter, the collision could cause an injury or
some kind of property damage.

3. Do not operate in crowded place, near children or pets, or on public streets.

4. In residential districts and parks.

5. Indoors and in limited space.

Do not run your car on ground:

6. that is overgrown with grass.

7. that is muddy, sandy, or rocky.

8. puddle,sand,river.

® Always refrain from model units that use the same radio frequency at the same
time. The radio signal interference will cause a crash.
* The radio signal interference will still happen when the radio frequency is the
same even if a different modulation type is used (AM, FM, PCM etc).

® Always refrain from touching parts that are installed in the model unit, namely
the motor, pinion gears and speed controller during use or directly after use.
These parts heat up to high temperatures and can cause burns.




RNy
A EE
O REELZZATE. A, v M EOFR ) TEEFT S RWT S0,
O HIBLDEEL720) LAWTL 28w, OB R 20 $75

O MHEEAHIETRE T IR N TS b T OB B ET
FRRERE D 728 ABLT % A ARCERICHE 572 8 S CIRIEL T 58 0,
Fi—D& EERCEHTEL LT TRIELEL £,

O EEROSFART HILL T HEELRERDO AL FZOFFICL TS,
EFEAA v FONDT T, BT 2 EREEL T TRBIECL2HO
BEELBNDHET,

© EEBGRELUICLLHUOBHEAHY T5OT, NELBTFHICIE
A I R SE T L7280,

O FELTHEF I TTOTRBARE T 2L ENL BN DNET .
PEREHERE D720, COTURGF I ER LG, E L BHS 0,
O 24 mr=, BH. R L2 EiE EF L 2T {8,

O R LOLEE D S NEVL O, HORKO L0, £ETTE
7AORFERALTWAHED SN ETOT, IS LBFHEASUIANT:
DA BRELEVEINCTFEEL TS, H— BT ERAA
AT, 122 B ICEMEARR LT 28, F 72, BN AT
AL FOBD R VINE T TSN,

O RO,k HRE I TFEREETLHEVHYET,

O Hvy—=v/ 8=, FIAN—LETHOTY RN T5EE LT
7EEw,

© &2 EIREAOIGUASEE L AEERITo TSV,

CAUTION

®Never operate in a place cluttered with obstacles (near buildings, people, pets,
etc.).

® Never disassemble or attempt to modify the product. It will cause a breakdown.

®Never put hands or face close to rotating parts. Doing so creates the risk of
unexpected injury.
To avoid such risk, never operate this product while sitting on the floor or on a
chair. Operate this product in a posture that allows you to quickly get out of the
way if necessary.

@ Always switch off both the model unit and transmitter when leaving the
transmitter unattended. If the power switch is left on, it is possible that
unintended radio operation causes accidents.

®Never allow young children to use this product due to the risk of accidents or
injuries caused by contact with rotating parts, short circuits, or electric shocks,
etc.

@ Always use this product in a way that is proper and safe to maintain its
performance. To do this you must read this instruction manual thoroughly. This
product is a precision machine that can easily be broken if dropped or used
incorrectly.

®Never use parts that are damaged or have altered shape in this product to ensure
safe practice.

@ Always pay attention to the fact that much functionality is required of this
product's parts andparts include small items, sharp items and items made from
metal. Prevent any possibility of a small child putting these parts in their mouth
or getting injured by these parts. If a child swallows a part, seek urgent medical
advice. Always discard the packaging of the parts in a place out of reach of
children.

®The cost, specifications and dimensions of products can change without prior
notification.

® All tools require careful handling to avoid injury.

 Painting must be done only in a well-ventilation arca.

&%

Reference

Ny T U—DEVROICDWNT

TR B BN A o72Li-po/ Ny T — I E BN ADFEEL T HA TE
ES

HAE A BRET A CT O CERRUARN BB 3T 220D FEHIZ
fERTY,

Fo TR a— NI DO R WEBE 5.2 2 A1 bR ET
—E 5 ALi-po/ Ny 7)) = FHEXHE DRV INL TIELWILAG T
BEFELEL D),

F7 IR0 CLOWIZR DL F K OBND BN ET B ETH GO 47255577
REMNIHELZWINLELE).

Ny FU—DREF &
it 2 b D50% 4 BEE TRUEEL (i KD H LR ORI —2 (VA1 —
TTAINTENIANCTRAELET

INyFU—D Tk

DTS FTAF I ED I3 ~5% GRILISR L TR0~ 50g 2 EE) D&
K& ANET
(A5 =& N T) DR KETAIEEDE)

@\ 7 —HEEKIZON GER O I EIMI3H~ R RIAEEE i EL .
LIANELFEEL oL ET

GfEAPSHL TSI V% EEEZHELOVICZIUTE T T,

@RIy =W IT — T HE B TEREIT O SRR I Lo b
T RS> TILEL F 97,

¥ Li-po/ X7 — DFEM AR H DWW, Li-pos Y7 — Bk H
RRERAL TL2E W,

Battery handling

If excessively charged or discharged, gas can build up inside Li-po batteries,
causing them to expand and swell.

The gas is combustible, so it can ignite upon contact with air, and is extremely
dangerous.

In addition, the battery can also catch fire if the terminals are shorted, or if it is
subjected to any strong external impacts.

Never use an Li-po battery which has become swollen. Immediately dispose
of any swollen batteries via the appropriate disposal methods.

There is also a risk of the battery catching fire if its temperature reaches
approximately 60°C. Do not place batteries in direct sunlight or leave them
inside of a car, etc.

Battery storage methods
Discharge the battery to about 50% capacity, then place them in a specialized
fire-resistant storage case (LiPo Safe Bag, etc.).

Battery disposal method

(D Fill a plastic container with a 3 to 5% saltwater solution (approximately 30
to 50 g of table salt per 1 L of water).

(Use an amount which will allow for the batteries to be completely
submerged, including any connectors)

(2 Place the batteries in the saltwater solution, then leave outdoors for 3 days
to 1 week in a location with good ventilation, and remove once the batteries
completely stop releasing any bubbles in the water.

(3 After removing from the saltwater solution and completely drying, measure
the voltage, and if the voltage is 0 V, the battery is discharged.

(® Wrap the connectors and terminals in tape, etc. to insulate them, then
dispose of the battery in accordance with the disposal methods prescribed
by your local municipality.

*Refer to the Li-po battery instruction manual for detailed information on
handling of Li-po batteries.




FITTBEDICHRIYNUNCDHELRED (F5E)

Items necessary for operating this model
not included in this kit (Sold separately)

WA A Fp72001213, LIFOOALETE, (BI5)

The following items are necessary in order to use the unit. (sold separately)

EIEHE
Transmitter

ESC (E—%—3>hO—5-)

Electric speed controller

fi=
B g
E Q §
ﬁ q
(=)
A1y F
Switch

T

ZFT ) TH—K
Steering servo

((

Ny T —
Battery
T—4—
Motor
) —

ERAEIC DOV S TOROHEABTEZ SEZE,
For connection, refer to each instruction manual for programmable transmitters.

ESC(7>7)
Electric speed controller

IZH—K 54004 X E—4— YRINyF)=5FIE
Mini-servo 540 size Motor Support Lipo Battery
E-frxv ZIN—FY 21 YRR

Pinion gear Spur gear Tire

64P Z/N—FY
64p - Spur gear

64P EZ A ¥V
64p - Pinion gear

AigRz2 1Y 2@
Front Tire 2 piece

®ER21v 2@
Rear Tire 2 piece

NyFl)—
Battery

M N\yT)—(CEhET
REHDDLETT,

% Prepare a charger

that is appropriate

for the batteries used.

12 H A X URNy 71— (3.7VXIE7.4V)
YA X (mm) :47 X 93 X 18.5

1S sized LiPo Battery (3.7V or 7.4V)
size(mm): 47 X 93 X 18.5

B ELTERE Tools necessary for assembly
FTFNREF T yIN— +FLoF = Y3
Long-nose pliers Plier Cross wrench Silicon Oil Scissors
_ 5
# 5000071
Around # 50000
FUTFLRAZANTYX Bg | 20w T T—IN—1)—7— hya—F4147 6ALF
Molybdenum thrust Taper reamer Cutter knife Hex wrench
grease 59 0.89mm
1.5mm
@ 2.0mm
) 2.5mm
— [ lie=)




2. tHII¥E Assembly

702 MEYOEIL 1
Assembly around the front 1

/ N A=
M3F+A T Fy NER Main chassis
M3 nylon nut thin type
Brg. 05X09X3ZZ
Y ED € TAv =111 SR 9 @/
M3X8 hexagon countersunk screw

i

A=A VAV /4

Brg. 05X@0X3ZZ e eeeeveeneens 2 Front bulk
@ Brg. 05X09X3ZZ
M3FA T2 T MERL e 3 M3X875 M MA
M3 nylon nut thin type M3X8 hexagon countersunk screw
- J
F RN S e M3y MER
Carbon bumper g B R UIN I M3 nylon nut thin type
Carbon bumper
M3X8A LAY — @
10mm M3X8 hexagon countersunk screw
7 S— .
ALY v—SDLEICERET,
*Place the carbon bumper on
T TR AN top of the main chassis. g\ n s
M3X8AAIMAY
Upper deck post 1 M3X8 hexagon
Smm TN T T RARD countersunk screw
<> Upper deck post 2
)
M3FA T Fy hEER] ToIX—T X RAM
T X E AN M3 nylon nut thin type ﬁ Upper deck post 1
Upper deck post 2 i
A7V —FRH
Mechanical plate RH )
¥
4 )
© [mm PSP
L Upper deck post 1
M3XBA UL oo 8

M3X8 hexagon countersunk screw

M3F AT FoRE R e )
M3 nylon nut thin type

© [ ]

TIIN—=T Y FRAR veeveneerveennes 4
Upper deck post 1

Y7oy —2 77y LH
Sub chassis bracket LH

M3X875 M MA
M3X8 hexagon countersunk screw

© []

TIIN=T YT RAR2 oo 2
Upper deck post 2
-

M3X8AAMAY
M3X8 hexagon countersunk screw

MAHTL—=PFRH. BT v =T 50y RLHIE, XA >
Sr—=YDEICERET,

*Place the mechanical plate RH and sub chassis

bracket LH on top of the main chassis.




*Be careful of the
mounting direction

(@)
ZAY
O Tire side
@)
Co—]

b 1 £

Ground side

4

o || ZB> M —U—26TOMI
Front pulley 26T assembly
-
) MOULTEIJIZIZDIAALET,
THU T ) —26T *Fit the O-ring into the groove.
Front pulley 26T
[0 1) 72 (1o 1 /\
O-ring S10
\ rimg H
0)>7'S10
O-ring S10
07810
DI IAINTY VT ASSY O-ring S10
(MLIZ %)
One-way housing assembly
(Pre-assembled)
3 || 7B~ NEUDHEI2
Assembly around the front 2
9_43"/7\\/\\‘)111\
- ~ Timing belt
VKD I 21,9 N 4
M3X6 button bolt )
FIA47 %7 RH
o Drive shaft RH
TEFE L oo 1
Connection pin
- J
- - 7arh7—1)—26T
MOEFEE I Va1 MU EBHLED, Front pulley 26T
KT LIIANRTYLTRICIE ToITAT )P,
R=IWTFITIUREEHLET,
*Apply joint grease to the connection pin.
*Apply one-way grease or ball differential
grease inside the one-way bearing.
NI 47 %7hLH
i R M3X6R% VRV Drive shaft LH
TOIN=T =LA h M3X6 button bolt
Upper arm mount
AL AENSER:




0')>7'SS050
O-ring SS050

/

XTyINN—FLTER—EXLTEL Ty
JATHRAT. 7yIN=T—LDTH5&L. O
1) 7'SS050CLEDH £ T,

*Sandwich the upper kingpin ball between

the two pieces of the kingpin bush, then
place it through the hole in the upper arm
and secure it in place using O-ring SS050.

3YJIZ0Y > JSS050%5 -2 T E T,
Hook the O-ring SS050 on the groove.

The screws should
stick out about

2.5 mm from the
bottom.

=

#2ty MEWET,

R ARIRIEEFHEAL £ 7,

*Make 2 sets.

The figure shows the left side.
0')>7°SS030
O-ring SS030

TYIN=T—=LDTD ST vIN=T—L
TyaE0)TORAIZIEDHAE,

4 7‘\// {—T—L\@%ﬂj
Upper arm assembly
4 N ket MEWE T,
B U % SHA
O [mm LiEﬁ“%ﬂE’Euﬁ ALET,
ake 2 sets.
MBXOSS covssmrsssmssesesss e 2| The figure shows the left side.
o ToIN—=T =21
OV Z7SS030 wevererrrenmrensenernnnas 4
O-ring SS030 Upper arm &)
O L
OV 27SS050 wrvererrrrenmressererennna 2 Front
O-ring SS050 XUV T Y a
- / Kingpin bush
9
M3X6SS \g
HP/NY S it9)
Tighten screws ’
from above @
#92.5mmH

S e d

ANZATWBI AN £

To/—=F TR
Upper kingpin ball

N

Q. 5
\ CE—)

The concave side should be on top

XXLTELT Yo 2DFRIHAZET,
AL=ZIZEPHERBLE T

*Inserted inside the kingpin bush.
Verify it moves smoothly once inserted.

My H23HED £
The concave side should be on top
AR o
Fw Fw
Al GIN]] £
Right Front Left

O TICY) AL FAINEFEST,
Ty IN=T—LOEIIEDIAT,
Lightly coat the O-rings in silicone
oil, and then insert them into the
grooves in the upper arm.

TIN=T =2
Upper arm

Press the upper arm bushes inside
of the O-rings from below the upper
the arm.

TIIN=T —=LT v
Upper arm bush




5 I=N—HIL v 7 MO
Universal shaft assembly

/© o ﬁzate’;gi &7, E 1 BX8DEEICT a1 > b UREEHLET,
M2X2SS errreressoreerreeresessns 5 ’ Yo1.5X8 Apply joint grease to the pin 1.5X8.
Pin 1.5X8
o
S TEoD, . PP )
Pin 1.5X8
- e
Ry 7 R—=21L12.5
TN T R Dockbone L12.5
Axle shaft
O \ /
\% S Vet
/® Joint
M2X288 KTIRN 7 MRBlE S ad > MREICS a2 b
V2ZZEMLET,
MM2X2SSICIE, a > M SiEABI R LK *Apply joint grease to the inside of the axle shaft
INCRTIEDIMEFER LTS, and the joint surface.

*Apply thread locking agent to M2X2SS so
that it does not protrude from the joint.

Knuckle arm assembly

e T ety MEWET,
D A=Y T OB HEISEELET,
;\lMakehZ sets. g . <t IRl Ty ZIL T — LAl
..................... ote the mounting direction of the universal shaft. *The convex side is the
Brg. 05X09X3ZZ 4 knuckle arm side
ZZIN—H LTy TR

? — Universal shaft Y1.5X12

|72 ). € o 2 L
Pin 1.5X12 Pin 1.5X12

AN 912 /\

[j@m Front knuckle
RV ZAZ IR oot 2
Ball studs

M2.5XECS - veveerevemmmmnveineninnns 4

7N TUYNEA—IVNT

@ Brg. 5Xe9X37Z Front wheel hub

M3 T AT Gy NI e 2

M3 nylon nut thin type . .

R—=I)VAZ IR
I] Ball studs \g
:_ R=IAZ IR 717—3X6X1

i (o) B 2 Ball studs Collar 3X6X1 I

Collar 3X6X1 adb
N J M2.5X6CS M2.5X6CS

/ FOZNT — A
@—ﬁ?—SX6X1 Knuckle arm

Collar 3X6X1

~ FOINT — A
W/ Knuckle arm

M3 ATy EE
M3 nylon nut thin type

M3 A1 Sk
Al Rl M3 nylon nut thin type




O 1|

7 || 7B~ FAYOIEI 3
Assembly around the front 3
HSLH%. T IN—T — Lk ETFICRL—=XIC
4 N EK DI HERRET B,
@ [mmmm M3X8HY VIR After assembly, verify that the upper arm
M3X8 button bolt @ moves up and down smoothly.
MBXEREY LRIV eveeeveeiienieanns 4

M3X8 button bolt

FW 03X@4.5X0.5T weeereeeseenens 8
D ~ 78T — 4
Upper arm
FW 03X04.5X0.5T

Ty NIV 2—CFy INT—LERFTET,

Ty R 2=WLZN=HI D+ T MY 5K
FOTEFRBLETS

Attach the knuckle arm using the set screw.
Make sure the set screw does not touch the
universal shaft.

Fo VT — L

MRTZATIwTRELZN=H LI+ TROHEEY Knuckle arm
BN TN UZREEHRLET,

*Apply joint grease to the connection between

the drive shaft and universal shaft.

11




702 AV DAL
Assembly around the front 4

Ve
M3X10/A AR
M3X10 hexagon countersunk screw

© |

a7 7 —AANR—H—1
Lower arm spacer 1

©

77 —AAN—H—3
Lower arm spacer 3

&

AT 7 —LLHIE ANILSOFEBELET,
*Lower arm LH will be inside the belt.

a77—ARH
Lower arm RH

077 —ALANR—1—3
Lower arm spacer 3

a7 7 —AANR—H—1
Lower arm spacer 1

KBTS T A5
The side with this hole is the
front side

M3X10AA MRS
M3X10 hexagon countersunk screw

X JE ORI
Kingpin assembly

0785030
O-ring SS030

©_\

4 2ty MEWET, ST EDBOYY AL A ERT
@ *Make 2 sets. / LET,
2 FUTEUFW * ili

OV ZSS030 woevervremreresremrenennans 2 M Apply a small amount of silicone

O-ring SS030 King pin FW \@ oil after assembly.

-
7Dybx7°')y7“\é FTEICTYDF IV
Front spring PHEHENTE

A=
Kingpin

—d

Make sure no silicone
oil gets on the screw
threads.

I

12




702 AV DS
Assembly around the front 5

Kingpin

CORIZFVTE %
B 5%

Screw the kingpin into
this hole.

LTI ETVE T,

*Make sure the screw does not

KFyINT—LbLLBF T RIRICR IOy VRV EER

MIAZN=YPIL I+ T MIYESENESITERBLTLEZL,
*Apply a small amount of thread locking agent to the knuckle
arm or the tip of the kingpin then fasten the screw.

touch the universal shaft.

Assembling the servo saver PR AN
ATV (1)
Servo Saver
- Spring : Sil
M1 A= IEDbETHRIET, © R AN — pring s BIVER
Choose for your servo ATV (42)
Servo Saver
SANWA-KO-JR*
AIRTRONICS FUTABA
[¢] (]
SANWA FUTABA
KO JR
0.8mm/EDH —KAT) 7 PHELIZDOWCTWBIEHED
P-3 P-4 (&) RO ET 2O LI20.6mmILO
First insert one servo saver —ARA7V 7 (G) Z Ok
Ve spring in white into P-3,4. FES,
E)@Immm Set jig in the center of P3.4.
TRV AF IR et 2
Ball studs K=V A&
Ball studs
@ I] FW 03X04.5X0.5T
FW 03X04.5X0.5T -vvvevesveoee 1
-

STEAIDONWT
CANAE AT L AT TS T VAR
Y AR P EEET Tyl
ZOVYHPiNAE G BOEA S —EL
THEET AT ML IITINE DU
TS L — AR EEHIZL AR A
T BT 7 E RIS HER R T,
About "Shear Pin"
This servo saver has not only two strong
springs inside but also "Shear Pin". This
pin is fixed normally, and in clashing

o

R

Py seirmry

TTEY
Shear pin

FIFNRTF
Needle-nose pliers

FUFRCFOWEREEFIHL ATV 7 E T I OW D
TH EroLARET, BIINAT) 7% $ 2L
(HEREZDTHINANL A DHILAARET,

HET) Push the other servo saver

Using your needle nose pliers
insert the other servo spring in
yellow with all your strongth.
Be careful here so that you
don't hurt yourself.

spring graduathly after fitting.
T T iR EL L0
Figure shows finished.

Please refer to your saver.

CORMER (—F LEDR)
Use these holes (top holes)

3=

Mini servo

Screw included with the servo

unfortunately, it is broken to protect your P Zj—_T)U ~/7“|:|\y I\a) gg{lﬁ

servo. Shear Pin is effective to get quick
responce. Included two pcs.

*Assembling the steering rod

ZRL—h 24.5mm

Straight

Curved

|

AT TV 7y RL
Steering rod L

Rz
=

Curved 2hL—h

Straight

24.5mm

7

kel |

AT T EayRR
Steering rod R

M7 T TBYRL KR
Steering rod L display

&— 2\ 7 )VL31
Turnbuckle L31

AL—b
Straight

R—)LTUR
Ball end

13




AT TPV JH—ROIL

12 Steering servo assembly
/ "\ FUTABARY—RERADHE
@ Dmmmm When using a FUTABA servo
AT TNy RR
MBX107SFGIIAT v 2 Steering rod R

M3X10 hexagon countersunk screw

@
\ )

M3F AT FINET v 2

M3 nylon nut thin type

FW 02.6X07.5X0.5T «weeeerereess 2 ‘ )
\_ i o Y, AT TN T —R

Steering servo

ERHTY—RICEDE TR AMULEE
EIRLET,

Select which attachment hole
positions to use based on the servo
being used.

(6] (@] @)
’ @ ’
@)
@)
©)
@) @)

o

(6]
o
O

O

SR

AfZiE © KO RSx12%

BfIE : SANWA PGS-HR%:
CAZi# : FUTABA BLS671SV(i)&:
A position: KO RSx12 etc.

B position: SANWA PGS-HR etc.

C position: FUTABA BLS671SV (i) etc. M3X 10753 I+

M3X10 hexagon countersunk screw

4 SANWAR Y —READIGE

@ Em When using a SANWA servo
M3XAREY VARV R e
M3X4 button bolt

© P

M3XSAE LA weeeemeeneveeenees
M3X8 hexagon countersunk screw

&

M3X8AAILAY
M3X8 hexagon countersunk screw

M3X8ARAMAY
M3X8 hexagon countersunk screw

BRFT7VTAYRIE AN —MUDAR—ILIRE,
25TV T Y —RICBIHTET,

Attach the straight side ball ends of each steering
rod to the steering servo.

AT T 7y RL
Steering rod L

M3z i
M3 nylon nut thin type

FW 02.6X07.5X0.5T

27TV TRYRLIE 23T XIVNDFREREL T,
FoINT = LR IET,

Place steering rod L through the timing belt and
attach to the knuckle arm.

KO Y —READHE
When using a KO servo

=R h

Servo mount

Val

MBX4HZ AL
M3X4 button bolt

BONUICXVIEH LET,
Screw it into the rear holes.

14




Assembly ar

131Y YRV DL

ound the rear 1

O

S/ A 5572 N ) N s 1
M2 rod end

05 ball

© P

M2.5XAAS LA eveeeeveneeneenes 2
M2.5X4 hexagon countersunk screw

4 N\

Rear suspension shaft

Silicon tube

')7’7\7“‘)‘/7“}%7*‘y~‘/1\@
/

VY PANRTYEY YT

Rear spring bush

J

© (oo osH—1L @
M2XTOCS -eeverveeerveememnnienennnns 1 05 ball X
M2FATTL T IR o 1
M2 nylon nut
\ J
BT —=
Sub chassis
HifAl
Front
ARV a7 Ik
ST Suspension bracket
Front
I ARIER

*Be careful of the

assembly direction

(© D
MBXOF LA oo 4
M3X6 hexagon countersunk screw

©  [mmm

M2.5X1075 fIIAD oo 2
M2.5X10 hexagon countersunk screw

- J

M3X675 4 Mo
M3X6 hexagon countersunk screw

M2.5X1055 F LAY
M2.5X10 hexagon countersunk screw

% —RvFRH

b
Motor pod RH

XYY T T 3HANRT VDT BLEEWSIITER

LTL7ER LY,

*The rear spring can come off easily, so be careful

Rear spring

umww‘\@ not to lose it.
:/1):(‘/5—1~7“\@/

M2y RN
M2 rod end

PR L ar7 Iy by —
é Suspension bracket lower

M2 Fvh

M2 nylon nut \@
(5

M2 5X475 A
M2.5X4 hexagon countersunk screw

20mm 15mm
¥M2O YR I RZE15MmICH vk

*Cut M2 rod end to 15mm

Y

<

o
”’l:,,,"g

M2X10CS

T —FIRTL—A2
Motor pod brace 2

Y

)

E£—%—FKyNLH
Motor pod LH

M2.5X 1075 M MAY

M2.5X10 hexagon countersunk screw

Q
'(((r(,a

15




12 | [V¥BUORL2

Assembly around the rear 2

4 : :I N\
M3X8RY VARIUR oo 4
M3X8 button bolt

O ||

Brg. RIGSBZZ «++svveseveseesesseussees 2
. J

Brg. R168BZZ

M3X8RY RV
M3X8 button bolt

N7 7RIV —RH
Bearing holder RH

77} JI/E_‘ .L\
Axle beam

M3X8KRY Rk
M3X8 button bolt

Brg. R168BZZ

N7V 2T HRIVY—LH
Bearing holder LH

(© Dum \
MBX8IN LAY oeerereseennnsnnes b
M3X8 hexagon countersunk screw

r ) @
‘@

M3F AT F o RE R e )
M3 nylon nut thin type

© |

ey (). ¢ [T 2
Collar 3X6X1
\

TENSHIZE
Side view
I FBADE, Z1ITNIVMDA TN EEELTVWET,
*The timing belt is not displayed in the assembly illustration.
Q M3 A F Al

&
#T—3X6X1 ©
Collar 3X6X 1<

<

8

5

M3X875 M oA
M3X8 hexagon countersunk screw

M3 nylon nut thin type

16




15| |Y Y&V DFEAL3
Assembly around the rear 3

@ DS v TR DS 23MMD R A BEIN YT ——NT ERN—F T NTEEELET,
© [Emm (0.1~0.5mm ¥ &7 554\ HATTB)
M2.6XECS crrrrerrrrrrrrrrrrsrssssssssse 1| Secure the rear pulley hub and spur gear hub so that the protruding ends of the rear shaft are 23 mm long.
(Assemble so there is a 0.1 to 0.5 mm gap)
© Bumm BehDM2.5X6CSIE, ) 7 —)—NTIARMHL TOET,
Temporarily insert the M2.5X6CS shown in the illustration into the rear pulley hub.

M2.5KECS wreeervrermenenmmnninnnnnas 1

\_ ‘/M2.6X6CS
.

7o

((«(((@

PSS
Rear shaft ©®

M2.5X6CS

)

AIN=F XN
Spur gear hub

(
&

23mm 23mm

VX7 =) —=NT
72 Rear pulley hub

ZIN=FFNTRDL +TMIBrg. R168BZZ%\ /=14,

4 :
@ w AN—FVZETET 5, Brg. R168BZZ
After inserting the Brg. R168BZZ onto the spur gear W
D
V)

M2.6XOCS oovererereresusnrsesisnsinens 3 hub side shaft, secure the spur gear.
Q

AR

U S
Brg. R168BZZ 2

Q‘\\\\“

Brg. RIGSBZZ w-svvvsseevssevssnneees

g Q‘\\‘“\
M2.6X6CS
A S
DY T—1)—26TOY) REEBE) VT I XIVANR—H—
@ w DFTEEEDL T AA—INTERF U ES,
KEBADKRA—IVNTDIEEFI00mmISFRELE T,
M2EXOCS rrvvesvmrmvsessmeessesnees 2 Align the cutout section of rear pulley 26T with the
rear axle spacers and attach the wheel hub. ® B
*Adjust the width of the left and right wheel hubs to 9
approximately 100 mm. 2
M2.6X6CS % 100mm
S Approx. 100mm
2N
S
FA—IWINT
Wheel hub
VX T 7 ZI AR —H— VX7 —=1)—26T
Rear axle spacer Rear pulley 26T
M2.6X6CS
T
~4 E KERTIE—F—DIBBESEIC
/ A ZAN—FVERATLZEL,
\@ Important
A L\ RA—NNT *Please select the spur gear
B T i Wheel hub referring to the roll out of the
—t— 7 Y-
Rear axle spacer N motor to be used.

17



16 7‘\//\0—7——:‘y#0)%ﬂ_‘-.£1

Upper deck assembly 1
XO—JV4E 2 IN—DHAT 1. EOR— VLD S3MmMA YL ET,
*Assembling the roll damper 2. M3X10SSEE AR —IUZRURAATYS, A—ILE L N—KEHHARE T,

3. O—JLZ L N—REBICIES )T 4 1L (#50000711%) 22T D,
1. Cut the pillow ball 3mm from the tip.

2. Screw the M3X10SS into the pillow ball and then incorporate it into the roll damper.
@ (D 3. Apply silicone oil (around #50000) to the inside of the roll damper.

M3XTOSS eveeeererrmmmeermmineniiinnnes 2

YR —)b

Moty MEUELET, Pillow ball
*Make 2 sets.

0\ M3X10SS
@, % )V FA VA (#500008 )

4*4* \ Apply silicone oil (around #50000)

3mm7vh @
3mm cut
/\

M3X10SS

N
N

PR —
71 ME
Pillow ball
Cut

KT yIN—T v XLHOHIL
*Assembling the upper deck LH

M3F A2 G N

M3 nylon nut thin type

E—F—RyF 7L —2A1
Motor pod brace 1

SR T3 AR B

*Note the assembly direction

Vs
M3F AT FIRE R e 1
M3 nylon nut thin type

© Ofmn Ball suds
TR )V AL YR ceeeeveeneeniiiniieniinnne 1
Ball studs
-

18




TyIN—T XM 2

17 Upper deck assembly 2
e ™ L o M3X8RS VAR 1E0)
4‘)—}/\/./5/7 T INT N M3X8 button bolt (*Temporary tightening)
Suspension bracket upper
M3XQRY VARIUP eeevveeeiiennnne 2 FoI8—F I RAM
M3X8 button bolt Upper deck post 1
KR—=IVAZ IR
@ Emmm Ball studs
M3X6 KT AE IR e 2 K=V AFIR
M3X6 button bolt = Ball stud
g AT THRIDET
@ w Tighten until the end.
M2.5XOCS worvsssssssssssmmnnnnseneees 2 % <
TR IV AL YR oo 1
Ball studs
@ M3X6R% ARV
M3F AT F NI oo 3 M3X6 button bolt
3/[3 nylon nut thin type ) F TS M3+4U‘/’)‘vl‘_‘§f§ﬂ
Tensioner bracket M3 nylon nut thin type
M3X6R% 2 AR)Vh
L M3X6 button bolt
ToIN—TF
Upper deck M2.5X6CS
R—IVAZ IR
/@ [mmmmm h Ball studs
M3X167RE LRV b e 1
M3X16 button bolt
\ ': ‘ @ M3X16% /AL
N X 1 M3X16 button bolt

M3 nylon nut thin type

O 1

FW 03X04.5X0.5T w-orvsevvveeeee

© COfjmm

TR JV AL YR ceeeevenieeniiiniieniiinnne
Ball studs
-

AR O
*Temporary
tightening

Brg. 03X08X4FZZ

\ \
s (5
\\ M3FA1F M
M3 nylon nut thin type
Q
FW 03X04.5X0.5T 2N

T —FKyF7L—2A1
Motor pod brace 1

T—)L57 2 7N—
Roll damper

19




7 yIN—T X DHEI3

Tighten the M3 nylon nut
thin type so that O-ring
SS030 is compressed to
about half its original size.

M2X4SS

18 Upper deck assembly 3
4 N
@ [mmm IN TR — AN DNy FY=FRILE—RINIMIX10SSEREE THIDH D,
g 1 Battery holder post @7 yIN—FyFXRZP2IT1E M3X10SSHIZE&REDA L,
%gﬁgglitgnj—tiﬂt """"""""""" 4 (DTighten the M3X10SS to the battery holder post all
the way.
@ @Tighten the M3X10SS side to the upper deck post 2.
& M3X10SS
M3F AT Gy NHER] s 2 e e
M3 nylon nut thin type M3X67R% » AUk
M3X6 button bolt
@R ] M3X64% AL
M3XTOSS +-eveeeereeemmnrimninininnes 2| M3X6 button bolt
o wmm M3XSEY AR YyaxrarOy ik, B3IV
M2XASS weeevevmremeeenenseiieieneenns 1 M3 X8 button bolt ELET,
(*XKT'%&)}% . Place the suspension rod
@ (*Final tightening) through the long hole.
(o DT —————— 2 . i
O-ring SS030 K=V ZAH R
[I Ball studs
Ak (). € IR
Collar 3X6X1
TR JV A YR oo
Ball studs
-
717—3X6X1
Collar 3X6X1
VAR gy Ay —
Rear suspension stopper
M3 AarFyhEE M2X4SS
M3 nylon nut thin type
SNy F =N 5T |
Battery holder tab \%
0U>7SS030 ¥ 4i8h RCEA1c
BREEIS M3F IO F b
HREHOET,

NIVEDERY EFHBE L TR EREDE T,
Adjust the belt tension and tighten the screw.

DY H IR a32 Ay N—DLE IS, T TEDIRET, BEDYVT—EEHL. YR
R AD TR RIS v — 2 EF—F— R yRD K FIC L BB TR DIAATL
7280,

Position and fasten the rear suspension stopper at a position where the vehicle
can drive, and when the rear of the unit is pushed on, and the suspension
returns to its original position, the chassis and motor pods are level.

20




Body mount installation

XINT LIV > DEME

*Production of parallel links

2ty FEUELET,
*Make 2 sets.

K= TUF
Ball end

Ve
M3X8RY VARIUR e 4
M3XS8 button bolt

=z,

ﬁSX'}"Y7DEy ........................... 2
05 snap pin

- J

22.0mm

57— N7 )VL31
Turnbuckle L31

TLE N IS—
Urethane bumper

BEHT2RTr—DRIRIC
EhbETHYMLET,

Cut to suit the shape of
the body to be used.

AT KA
Body post

M3X8HR% ARV Lé

M3XS8 button bolt

8

05X FvTEY

05 snap pin
YLRVININ—EETELET,
Fasten the urethane bumper

INGLIW)
Parallel link

S

RTA—ARAb
Body post

7
T A

@

Lo

3 é,‘
.\(@fr/« M3X8RY Vb

= M3X8 button bolt

Motor installation

(© Emm

5404 ZE—5— (FI53)

540 size motor

(sold separately)

M3XLOCS -oveveeemvrmemeimmeinneas 2

FW 02.6X07.5X0.5T «+eeeeeneeees 2

. J
BER

Important

motor to be used.

KEATHE-F—DEHEBEIC
EZAFVERATES,

*Please select the pinion gear
referring to the roll out of the

FW 02.6X07.5X0.5T

M3X10CS

64PY = F ¥ (RIIFE)

64P pinion gear (sold separately)

21




gl?b‘”’ij_o

[

Hook unto the left and right sides of

the upper deck.

EEDT vIS—T v F|

==

J

Mechanical installation

AHDOEUF

21

©

\/
2 1)
E g
= 2 <
& & hd
© s 7] o
= ﬁ = =
— = .3
B2 =35
=T b )
=3 /|/w.mm
LS pEes
= 2 1) [ S S
N3 —= o oM
28 N 5
im ¥ S 9
£ £ 90
— 0 > &
“__"_H.T,re
(O
Wi e
| >822 =
“B R — L5
2H o O = N ¢
*WwoQ 8 o5
I § x ~ 8 S
o2 o 0 TR, + =
~g 8 A < <
__J o Q RN g MM
DAE 5 PSR
A
SET 23
SyEes Nghae-
2 AR =
€Ha 2
=5 NN £
H&Ea O ooge
NN =

7 )

b "

5 X

=

g B o
Tm ] © X -
S H/W

o2 N ©

oL ~N B

2= A

oo <

=] ~ /M

oSy N
sEa

Q

23

|Sapg-

ESC(7

c
— (o]
= —
E 8| (¢ T )
= ~— = H
> 0 O < :
%S0 3 g o) =S :
20 3<3dg 8 5 S @ m
SRR R c w
1N 5 n O = = =2 ‘v.l :
evefealal =3 o |
BN 38| B2 & 2 = 5
- o 5] H =
REmeo28| 38 58 "= . D s
NE5a 2= NT 5 X 2 %) \ B
| =2 gco0oT | | 7& ] S s
1) o= = N %) — S
kY ¢ &3 TN = NS
_Eﬂﬂ%gum _,E..m.d 2 o q b A~ =
® O =
E+=co & & AN @2 / I
= | Eaz \_ = =,

22




Body installation

e - — g -
Dy hUIERTA—DEIITEDE T ¢p5XF VT ELR2ETETIEIEROET,
@\fé, Set the height by fastening the ¢5 snap pins to suit the height of the cut body.
AN Bl e — 8
05 snap pin
05 AT YT
05 snap pin
oS AT TEY
1 o5 snap pin
OGS ATV TS
@5 snap pin
GSATYTE Y
05 snap pin
T H—=ILIZDOWT *Decals
AKXy MIF, FHA—ILEEZEhTWE B A, HIROBO.comATHRSEL TV This kit does not include any decals. Please select and separately
BT H=IDhL S, BFHAEDETIBALTIEE L, purchase your desired decals from the selection offered on HIROBO.

FACRFELTWBTH—ILE OFxy NERICEKRLTWSETH—ILT com.

To FMERIOREZSICADETVERADT, ZHEADRRIEHHICHRETL  Note that some of the decals sold are designed for other kits. They

TLIZ& W, may not suit the size of the Ashura II, so be sure to verify the size
when purchasing.

23




HIRO20

C?ee[ tlxe /\eart
EOm—#HkE%t HIRO30 UMmneD

3-3-1 SAKURAGAOKA, FUCHU-SHI,
LBEERTHgh E=TE3%i1 T726-0006 HIROSHIMA-PREF., JAPAN T726-0006

https://www.hirobo.jp

A ¥ & Caution

O AEOABND—RE I3 BEER CHEHTI LRI TOET,

@ AEOARICOWVWTUE FRFELULICEETIZEPHYET,

@ FEOARICOWTALEZHLTENETH, A—IAELEREY, BEDhEESREEDI LN
HNELEDS, T—HFEEVETEIBENNELET,

@ ERAUERBRISOVTROBRICAPHSTRELZAVDPRETDT, ZTALSL, = =
(1 Reproduction of this manual, or any part thereof, is strictly prohibited. 2*”5351 A jﬂﬂ&ﬁiz
(@ The contents of this manual are subject to change without prior notice. SFISE2A FE2hRFEAT
® Every effort has been made to ensure that this manual is complete and correct. Should First printig January 2023
there, however, be any oversights, mistakes or omissions that come to your attention, please Lo
inform us. Y 9 Y P 2nd printing February 2023
@ Item ® not withstanding, we cannot be responsible for events related to the operation of
your model. Hl




